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A4 E 9 : = A = 2 7 :
COMMODITY : _E.R.W STEEL PIPE mo -.- Mnm>_._ m.nmm_ UﬁWqﬂ. CUSTOMER . _DUFERCO SA
AE 4 (F)Ml Ot M B F 8 A :
SPECIFICATION : API SLB PSLI1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER . SEAH STEEL CORPORATION
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. u,_.ws,m > ¥ H F T % QUANTITY H) @
NO. | (BATCH NO.) ORDER SIZE B o5 % 2 o = M/T) REMARK
.1 Pcs TOTAL LENGTH WEIGHT
- SP89623 \ A
26 (SIH9121110) BBE 16 X 0.250 "(1/4") X 6.120 M 2 12.240 M 0.773
27 | (st i) BBE 16 * X 0.375 "(3/8") X 6.120 M 2 12.240 N 1.138
28 | (st o) BBE 16 " X 0.375 "(3/8") X 6.120 N 2 12.240 ¥ 1.138
29 | (s irreesoy  BBE 16 X 0.375 "(3/8") X 6.120 M 28 17360 M| 15.933
) IMPACT
HYDROSTATIC | N [VD|F|S|C|RM|B|[D|C|F|F|RF| ZINC COATING EMIC TENSILE TEST
TEST lrr|ulaloleale|r|R|L]|L]|EL TEST R GRS IR (Gage Length . 50ma) el ,
I (T)  |HARD-| HEAT | PROTECTIVE
D|SH|A]O SGIN|T|U|AJA[VA
HEAT NO : . -|UE[T|C|[P|IN|D|E|S|R|N[ET : : . NESS | TREAT| COATING &
L 5 Sec| E TlanlTIK m. pElIlITIH!lT!6|RTI|WEIGHT OF m. 2 W c|si| Mn | P | S |culnT|CR|MO| V |CEQ D | TENSILE | YIELD | E.L |ENE-|SHEAR TEST | MENT LINING
NO. | (BATCH NO.) El |LS|E Elurt N N|E|SE|ZINC oONT 1 5| S Ly ey et W | AREA
. 1| N 2IAT G EN -ING i — =
psi “ U @M M_ n_w H.m b C.5|ALK| & 2 3 2|21212]3 % SN gﬁmnm\m P.H
0 : . |
- T[40 G N |causs| #3 G #4 |45 | +6, *7 *§ [sg| PS! P31 " 1410 [Jould % +11
7VE 30 MAX | 26 120 | 30 | 30 | 40|40)40| 15|80
SPEC MIN 60000 | 35000
26| SP89623 660 clc| 6 e G H [13] 1] 60 [12]6
(SIH9121110) P l12|2| 70 |13]8|1]1]1]|mR|TR T| 67270 | 45790 | 30 G
P [13]2] 68 |11]|4|ml1]|1|mR|1 W| 71285
27| SQ25482 980 GlG| 6 |G G H [14|11] 86 |13] 3
(SI14171020) P o(13)11] 88 [15] 4 [1]1]1|mR|TR T| 73940 | 63150 | 38 G
P [15)11] 85 | 15| 2 |TR| 1| 1 |TR|R W| 76655
28 |  5Q25480 980 G|G| G |6 G H [14]|15] 89 |17] 3
| (5114171040) P [13]|15] 88 | 15| 2 |TR|TR| 1 |TR| 1 T| 76780 | 63420 | 36 G
P 15]14] 90 [18| 1| 1|m|1|m|1 W| 79082
29 | sq25488 980 GlG| G |G G H [13]|13] 87 [14] 3
(S114171060) P |12|13| 87 (15| 2 |R| 1| 1|mR|1 T| 75700 | 65570 | 38 G
_ P |14]12| 86 [13]| 2 |R|TR| 1 |TR| 1 ¥| 80077
’ N k1~ 12 : O | DESCRIPTION OF GOODS : 1,409.329 MT (+/- 10 PCT.)PRIE ERW PIPES / GRADE: API 5L-B/ ASTM A53B.GRADE:AP 5L-B/ ASTM AS3B.
4 T | PHYSICAL PROPERTIES SAME'AS TENSILE TEST & IMPACTEST.
O | Refer To The Attached H
T | Section Designation m
E
S . - WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE —
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES \ \\\
THE CERTIFICATE WILL.BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT U ml R
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) . .




